
REV. Serial No: DESCRIPTION DATE

A Approved drawing released 2/02/2023

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 70200-MM FLAT WASHER 1/2" x 1 1/8" x 16 GAUGE 4
2 70051-L NYLOCK NUT M12 x 1.75 - 6 2
3 70110-Z SCREW HEX HEAD M12 x1.75 x 75 - 4.6 2

4 48894-F ANTI VIBRATION STUD MOUNT 50x20mm RUBBER 
M10X2 4

5 70200-II FLAT WASHER 10 x 25 x 1.50 8
6 70051-H NYLOCK NUT  M10 x 1.50 - 6 12
7 70108-T SCREW HEX  HEAD 7/16"-14UNC x 1" 4
8 70200-Q FLAT WASHER  7/16" X 1 ZP 4
9 70220-I WASHER SPRING 7/16" ZP 4
10 48873-A01 GX 690 RHTXF7 ENGINE 1 1/8 STRAIGHT SHAF 1
11 74400 L BRACKET COMPLETE 1
12 48901-B03 KEYS TO SUIT V-TWIN ENGINES 1
13 70128-G SOCKET GRUB SCREW M8 x 1.25 x 10 4
14 VOLTAGE REG COMES WITH ENGINE 1
15 48894-G ANTI VIBRATION STUD MOUNT 35x25mm RUBBER M8X1 1
16 48634 PALLET HP151/161/201A-201SAE-201S 1
17 74000 BASE COMPLETE - VEHICLE MOUNT 1
18 SOGA SCREW SOGA SCREW 2
19 70200-I FLAT WASHER  10.50 x 21x 1.50 6
20 70200-E FLAT WASHER 6.50 x 13 x 1.20 7
21 70104-N SCREW HEXAGONAL HEAD M6 x 1.00 x 25 -4.8 2
22 70600-B PUL  HTD 26-8M-30 F BORE 1 1/8"-KEY 1/4" 1
23 70210-D INTERNAL TOOTH LOCK WASHER M 6 7
24 I99364400 SCREW M 10x18-5931 4
25 70220-H SPRING LOCK WASHER M10 4
26 74220 PUMP MOUNT COMPLETE 1
27 IPP149 W3523 SX 1
28 70602 PULLEY HTD 64-8M-30F BORE 24mm-KEY 8mm 1
29 70630 OPTIBELT OMEGA HP 640 8M 30 1
30 PA60170000 VB350 UNLOAD. 3/8MF BSP BYP:1/2F+KNOB 1

31 PA60058000 VS350 MAX 25l/min - 350bar - 90° C - 2 x 3/8"F BSPP  - 
3/8"F BSPP 1

32 48992 NIPPLE 3/8"M BSPT -3/8"M BSPT 2
33 I98210000 PLUG G3/8X13 1
34 I96738000 WASHER 17.5X23X1.5 1
35 48775 HOSEBARB 3/8"M BSPT - 1/2" BARB 1
36 48733-G HOSE SAFETY-120mm 1
37 70597-C HOSE CLAMP 304SS 23-13mm 8mm WIDE 1
38 44390-B GAUGE BOTTOM/ATT 63mm 600bar 1/4"M BSPT 1
39 44008 ELBOW 1/2"M BSPT - 1/2" HOSEBARB 10bar 1
40 46615 REDUCING NIPPLE 3/4"M BSPT - 1/2"M BSPT 1
41 72019 HOSEBARB 3/4"M BSPT - 3/4" HOSEBARB 1
42 ME8105041 WATER FILTER 3/4 F 50 MESH 1
43 48911 DELKOR 12V BATTERY SEALED 1
44 74401 BATTERY HOLDER COMPLETE 1
45 70106-P SCREW HEX HEAD M8 x 1.25 x 25 - 4.6 2
46 70200-H FLAT WASHER 8.50 x 17x 1.40 2
47 70220-F SPRING LOCK WASHER M8 2
48 49172 BATTERY CABLE RED COMPLETE 1
49 49174 BATTERY CABLE BLACK COMPLETE 1
50 BATTERY FASTENERS COMES WITH BATTERY 2
51 70571 CABLE TIE G200x4.6N 3
52 70597-T P CLAMP 13mm ZP STEEL WITH RUBBER 1

ITEM NO. PART NUMBER DESCRIPTION QTY.
53 70104-I SCREW HEX HEAD M6 x 1.00 x 16 -4.8 5
54 48901-B04 LEFT HAND MUFFLER TO SUIT V-TWINS 1
55 20232-A 100x60 Blank Crystal Clear 76/2500 1
56 20240 SERIAL NUMBER LABEL 1
57 20242 PACKAGING LABEL 2
58 48633 PACKAGING HP201S HT1618 HT1623 1
59 72040.1 12mm RIBBON WOUND STEEL STRAP 2
60 72030 PACKING BRACKETS 4
61 20273 HONDA AUSTRALIA APPROVED - FUEL CAP STICKER 1
62 20274 HONDA WARRANTY CARD 1
63 74240 BELT GUARD COMPLETE 1

64 20200 OTTICO ORIGINAL/AUSTRALIAN MADE LABEL 1

65 20201 CAUTION HOT LABEL 38x38 BLACK/YELLOW 1

66 20205 NEW PARTS & SERVICE LABEL 1

67 20241 MODEL LABEL 1

68 20253 NEW SPITWATER LOGO SMALL 1

69 20272 HONDA AUSTRALIA APPROVED - FUEL CAP STICKER 1
70 20275 HPC WARNING LABEL BLACK ON YELLOW 1
71 70014-4515 HIGH PRESSURE NOZZLE 1/4"M NPT 045 15° 1
72 PA30455009 RL56 +S3  800mm 3/8"F BSPP - 1/4"NPTF 1

2/02/2023Harry

APPROVED

SHEET 1 OF 4

DESCRIPTION:

SPITWATER AUSTRALIA PTY LTD T/AS OTTICO EQUIPMENT 
953 METRY STREET,ALBURY, NSW 2640,AUS  
02 60257255, enquiries@spitwater.com       
www.spitwater.com.au     

SCW004

Rev: A

CHECKED

DRAWN

PROPRIETARY,CONFIDENTIAL AND COMPLIANCE: THE INFORMATION CONTAINED IN THIS DRAWING IS THE SOLE PROPERTY OF OTTICO EQUIPMENT ANY 
REPRODUCTION IN PART OR AS A WHOLE WITHOUT THE WRITTEN PERMISSION OF SPITWATER AUSTRALIA Pty.Ltd. IS PROHIBTED
ANY CHANGES REQUIRE ENGINEERING OFFICE APPROVAL PRIOR TO IMPLEMENTATION. IF IN DOUBT - CONSULT YOUR TEAM LEADER OR PRODUCTION MANAGER.

  MATERIAL:

-

-
FINISH: 
WEIGHT:  G

QTY:

BY NAME DATE
DO NOT SCALE DRAWING PART NO: 

 HP23350P 350BAR 23L/M HONDA BASE MOUNT 

  As indicated on part drawings

A A

B B

2

2

1

1



3

1

9

8

2

7

11

4

5

22

12

10

6

L-BKT MOUNT 
FASTENERS

13

15

18

19

1420

23

21

17

REV. Serial No: DESCRIPTION DATE

A Approved drawing released 2/02/2023

BELT DRIVE DETAILS 
WEIGHT 5.8g/m
WIDTH 30mm/#R
SPAN 122mm

FREQUENCY 310Hz
ENGINE OIL DETAILS

OIL TYPE 10W-30
OIL QTY. TO FILL 1.45L

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 70200-MM FLAT WASHER 1/2" x 1 1/8" x 16 
GAUGE 4

2 70051-L NYLOCK NUT M12 x 1.75 - 6 2

3 70110-Z SCREW HEX HEAD M12 x1.75 x 75 - 
4.6 2

4 48894-F ANTI VIBRATION STUD MOUNT 
50x20mm RUBBER M10X2 4

5 70200-II FLAT WASHER 10 x 25 x 1.50 8
6 70051-H NYLOCK NUT  M10 x 1.50 - 6 8
7 70108-T SCREW HEX  HEAD 7/16"-14UNC x 1" 4
8 70200-Q FLAT WASHER  7/16" X 1 ZP 4
9 70220-I WASHER SPRING 7/16" ZP 4

10 48873-A01 GX 690 RHTXF7 ENGINE 1 1/8 
STRAIGHT SHAF 1

11 74400 L BRACKET COMPLETE 1
12 48901-B03 KEYS TO SUIT V-TWIN ENGINES 1
13 70128-G SOCKET GRUB SCREW M8 x 1.25 x 10 2

14 VOLTAGE 
REG COMES WITH ENGINE 1

15 48894-G ANTI VIBRATION STUD MOUNT 
35x25mm RUBBER M8X1 1

16 48634 PALLET HP151/161/201A-201SAE-201S 1
17 74000 BASE COMPLETE - VEHICLE MOUNT 1
18 SOGA SCREW SOGA SCREW 2
19 70200-I FLAT WASHER  10.50 x 21x 1.50 2
20 70200-E FLAT WASHER 6.50 x 13 x 1.20 2

21 70104-N SCREW HEXAGONAL HEAD M6 x 1.00 
x 25 -4.8 2

22 70600-B PUL  HTD 26-8M-30 F BORE 1 1/8"-KEY 
1/4" 1

23 70210-D INTERNAL TOOTH LOCK WASHER M 6 2

2/02/2023Harry

APPROVED

SHEET 2 OF 4

DESCRIPTION:

SPITWATER AUSTRALIA PTY LTD T/AS OTTICO EQUIPMENT 
953 METRY STREET,ALBURY, NSW 2640,AUS  
02 60257255, enquiries@spitwater.com       
www.spitwater.com.au     

SCW004

Rev: A

CHECKED

DRAWN

PROPRIETARY,CONFIDENTIAL AND COMPLIANCE: THE INFORMATION CONTAINED IN THIS DRAWING IS THE SOLE PROPERTY OF OTTICO EQUIPMENT ANY 
REPRODUCTION IN PART OR AS A WHOLE WITHOUT THE WRITTEN PERMISSION OF SPITWATER AUSTRALIA Pty.Ltd. IS PROHIBTED
ANY CHANGES REQUIRE ENGINEERING OFFICE APPROVAL PRIOR TO IMPLEMENTATION. IF IN DOUBT - CONSULT YOUR TEAM LEADER OR PRODUCTION MANAGER.

  MATERIAL:

-

-
FINISH: 
WEIGHT:  G

QTY:

BY NAME DATE
DO NOT SCALE DRAWING PART NO: 

 HP23350P 350BAR 23L/M HONDA BASE MOUNT

  As indicated on part drawings

A A

B B

2

2

1

1



47
46

45

44

43

52

49

48

20
23

53

56

55

31

37

36

32

29
28

13

27

3841
4240

32

39
25

24

19

6

26

30

33

51

REV. Serial No: DESCRIPTION DATE

A Approved drawing released 2/02/2023

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 70200-MM FLAT WASHER 1/2" x 1 1/8" x 16 GAUGE 4
2 70051-L NYLOCK NUT M12 x 1.75 - 6 2
3 70110-Z SCREW HEX HEAD M12 x1.75 x 75 - 4.6 2
4 48894-F ANTI VIBRATION STUD MOUNT 50x20mm RUBBER M10X2 4
5 70200-II FLAT WASHER 10 x 25 x 1.50 8
6 70051-H NYLOCK NUT  M10 x 1.50 - 6 12
7 70108-T SCREW HEX  HEAD 7/16"-14UNC x 1" 4
8 70200-Q FLAT WASHER  7/16" X 1 ZP 4
9 70220-I WASHER SPRING 7/16" ZP 4
10 48873-A01 GX 690 RHTXF7 ENGINE 1 1/8 STRAIGHT SHAF 1
11 74400 L BRACKET COMPLETE 1
12 48901-B03 KEYS TO SUIT V-TWIN ENGINES 1
13 70128-G SOCKET GRUB SCREW M8 x 1.25 x 10 4
14 VOLTAGE REG COMES WITH ENGINE 1
15 48894-G ANTI VIBRATION STUD MOUNT 35x25mm RUBBER M8X1 1
16 48634 PALLET HP151/161/201A-201SAE-201S 1
17 74000 BASE COMPLETE - VEHICLE MOUNT 1
18 SOGA SCREW SOGA SCREW 2
19 70200-I FLAT WASHER  10.50 x 21x 1.50 6
20 70200-E FLAT WASHER 6.50 x 13 x 1.20 3
21 70104-N SCREW HEXAGONAL HEAD M6 x 1.00 x 25 -4.8 2
22 70600-B PUL  HTD 26-8M-30 F BORE 1 1/8"-KEY 1/4" 1
23 70210-D INTERNAL TOOTH LOCK WASHER M 6 3
24 I99364400 SCREW M 10x18-5931 4
25 70220-H SPRING LOCK WASHER M10 4
26 74220 PUMP MOUNT COMPLETE 1
27 IPP149 W3523 SX 1
28 70602 PULLEY HTD 64-8M-30F BORE 24mm-KEY 8mm 1
29 70630 OPTIBELT OMEGA HP 640 8M 30 1
30 PA60170000 VB350 UNLOAD. 3/8MF BSP BYP:1/2F+KNOB 1
31 PA60058000 VS350 MAX 25l/min - 350bar - 90° C - 2 x 3/8"F BSPP  - 3/8"F BSPP 1
32 48992 NIPPLE 3/8"M BSPT -3/8"M BSPT 2
33 I98210000 PLUG G3/8X13 1
34 I96738000 WASHER 17.5X23X1.5 1
35 48775 HOSEBARB 3/8"M BSPT - 1/2" BARB 1
36 48733-G HOSE SAFETY-120mm 1
37 70597-C HOSE CLAMP 304SS 23-13mm 8mm WIDE 1
38 44390-B GAUGE BOTTOM/ATT 63mm 600bar 1/4"M BSPT 1
39 44008 ELBOW 1/2"M BSPT - 1/2" HOSEBARB 10bar 1
40 46615 REDUCING NIPPLE 3/4"M BSPT - 1/2"M BSPT 1
41 72019 HOSEBARB 3/4"M BSPT - 3/4" HOSEBARB 1
42 ME8105041 WATER FILTER 3/4 F 50 MESH 1
43 48911 DELKOR 12V BATTERY SEALED 1
44 74401 BATTERY HOLDER COMPLETE 1
45 70106-P SCREW HEX HEAD M8 x 1.25 x 25 - 4.6 2
46 70200-H FLAT WASHER 8.50 x 17x 1.40 2
47 70220-F SPRING LOCK WASHER M8 2
48 49172 BATTERY CABLE RED COMPLETE 1
49 49174 BATTERY CABLE BLACK COMPLETE 1
50 BATTERY FASTENERS COMES WITH BATTERY 2
51 70571 CABLE TIE G200x4.6N 3
52 70597-T P CLAMP 13mm ZP STEEL WITH RUBBER 1
53 70104-I SCREW HEX HEAD M6 x 1.00 x 16 -4.8 1
54 48901-B04 LEFT HAND MUFFLER TO SUIT V-TWINS 1
55 20232-A 100x60 Blank Crystal Clear 76/2500 1

56 20240 SERIAL NUMBER LABEL 1

2/02/2023Harry

APPROVED

SHEET 3 OF 4

DESCRIPTION:

SPITWATER AUSTRALIA PTY LTD T/AS OTTICO EQUIPMENT 
953 METRY STREET,ALBURY, NSW 2640,AUS  
02 60257255, enquiries@spitwater.com       
www.spitwater.com.au     

SCW004

Rev: A

CHECKED

DRAWN

PROPRIETARY,CONFIDENTIAL AND COMPLIANCE: THE INFORMATION CONTAINED IN THIS DRAWING IS THE SOLE PROPERTY OF OTTICO EQUIPMENT ANY 
REPRODUCTION IN PART OR AS A WHOLE WITHOUT THE WRITTEN PERMISSION OF SPITWATER AUSTRALIA Pty.Ltd. IS PROHIBTED
ANY CHANGES REQUIRE ENGINEERING OFFICE APPROVAL PRIOR TO IMPLEMENTATION. IF IN DOUBT - CONSULT YOUR TEAM LEADER OR PRODUCTION MANAGER.

  MATERIAL:

-

-
FINISH: 
WEIGHT:  G

QTY:

BY NAME DATE
DO NOT SCALE DRAWING PART NO: 

 HP23350P 350BAR 23L/M HONDA BASE MOUNT

  As indicated on part drawings

A A

B B

2

2

1

1



53

23

20

71

72

70

69

58

59
60

57

57

65

64

68

63

Note: See packing sheet for items to pack 
with this unit

F

REV. Serial No: DESCRIPTION DATE

A Approved drawing released 2/02/2023

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 70200-MM FLAT WASHER 1/2" x 1 1/8" x 16 GAUGE 4
2 70051-L NYLOCK NUT M12 x 1.75 - 6 2
3 70110-Z SCREW HEX HEAD M12 x1.75 x 75 - 4.6 2

4 48894-F ANTI VIBRATION STUD MOUNT 50x20mm RUBBER 
M10X2 4

5 70200-II FLAT WASHER 10 x 25 x 1.50 8
6 70051-H NYLOCK NUT  M10 x 1.50 - 6 12
7 70108-T SCREW HEX  HEAD 7/16"-14UNC x 1" 4
8 70200-Q FLAT WASHER  7/16" X 1 ZP 4
9 70220-I WASHER SPRING 7/16" ZP 4
10 48873-A01 GX 690 RHTXF7 ENGINE 1 1/8 STRAIGHT SHAF 1
11 74400 L BRACKET COMPLETE 1
12 48901-B03 KEYS TO SUIT V-TWIN ENGINES 1
13 70128-G SOCKET GRUB SCREW M8 x 1.25 x 10 4
14 VOLTAGE REG COMES WITH ENGINE 1
15 48894-G ANTI VIBRATION STUD MOUNT 35x25mm RUBBER M8X1 1
16 48634 PALLET HP151/161/201A-201SAE-201S 1
17 74000 BASE COMPLETE - VEHICLE MOUNT 1
18 SOGA SCREW SOGA SCREW 2
19 70200-I FLAT WASHER  10.50 x 21x 1.50 6
20 70200-E FLAT WASHER 6.50 x 13 x 1.20 7
21 70104-N SCREW HEXAGONAL HEAD M6 x 1.00 x 25 -4.8 2
22 70600-B PUL  HTD 26-8M-30 F BORE 1 1/8"-KEY 1/4" 1
23 70210-D INTERNAL TOOTH LOCK WASHER M 6 7
24 I99364400 SCREW M 10x18-5931 4
25 70220-H SPRING LOCK WASHER M10 4
26 74220 PUMP MOUNT COMPLETE 1
27 IPP149 W3523 SX 1
28 70602 PULLEY HTD 64-8M-30F BORE 24mm-KEY 8mm 1
29 70630 OPTIBELT OMEGA HP 640 8M 30 1
30 PA60170000 VB350 UNLOAD. 3/8MF BSP BYP:1/2F+KNOB 1

31 PA60058000 VS350 MAX 25l/min - 350bar - 90° C - 2 x 3/8"F BSPP  - 
3/8"F BSPP 1

32 48992 NIPPLE 3/8"M BSPT -3/8"M BSPT 2
33 I98210000 PLUG G3/8X13 1
34 I96738000 WASHER 17.5X23X1.5 1
35 48775 HOSEBARB 3/8"M BSPT - 1/2" BARB 1
36 48733-G HOSE SAFETY-120mm 1
37 70597-C HOSE CLAMP 304SS 23-13mm 8mm WIDE 1
38 44390-B GAUGE BOTTOM/ATT 63mm 600bar 1/4"M BSPT 1
39 44008 ELBOW 1/2"M BSPT - 1/2" HOSEBARB 10bar 1
40 46615 REDUCING NIPPLE 3/4"M BSPT - 1/2"M BSPT 1
41 72019 HOSEBARB 3/4"M BSPT - 3/4" HOSEBARB 1
42 ME8105041 WATER FILTER 3/4 F 50 MESH 1
43 48911 DELKOR 12V BATTERY SEALED 1
44 74401 BATTERY HOLDER COMPLETE 1
45 70106-P SCREW HEX HEAD M8 x 1.25 x 25 - 4.6 2
46 70200-H FLAT WASHER 8.50 x 17x 1.40 2
47 70220-F SPRING LOCK WASHER M8 2
48 49172 BATTERY CABLE RED COMPLETE 1
49 49174 BATTERY CABLE BLACK COMPLETE 1
50 BATTERY FASTENERS COMES WITH BATTERY 2
51 70571 CABLE TIE G200x4.6N 3
52 70597-T P CLAMP 13mm ZP STEEL WITH RUBBER 1

ITEM NO. PART NUMBER DESCRIPTION QTY.
53 70104-I SCREW HEX HEAD M6 x 1.00 x 16 -4.8 5
54 48901-B04 LEFT HAND MUFFLER TO SUIT V-TWINS 1
55 20232-A 100x60 Blank Crystal Clear 76/2500 1
56 20240 SERIAL NUMBER LABEL 1
57 20242 PACKAGING LABEL 2
58 48633 PACKAGING HP201S HT1618 HT1623 1
59 72040.1 12mm RIBBON WOUND STEEL STRAP 2
60 72030 PACKING BRACKETS 4
61 20273 HONDA AUSTRALIA APPROVED - FUEL CAP STICKER 1
62 20274 HONDA WARRANTY CARD 1
63 74240 BELT GUARD COMPLETE 1

64 20200 OTTICO ORIGINAL/AUSTRALIAN MADE LABEL 1

65 20201 CAUTION HOT LABEL 38x38 BLACK/YELLOW 1

66 20205 NEW PARTS & SERVICE LABEL 1

67 20241 MODEL LABEL 1

68 20253 NEW SPITWATER LOGO SMALL 1

69 20272 HONDA AUSTRALIA APPROVED - FUEL CAP STICKER 1
70 20275 HPC WARNING LABEL BLACK ON YELLOW 1
71 70014-4515 HIGH PRESSURE NOZZLE 1/4"M NPT 045 15° 1
72 PA30455009 RL56 +S3  800mm 3/8"F BSPP - 1/4"NPTF 1

2/02/2023Harry

APPROVED

SHEET 4 OF 4

DESCRIPTION:

SPITWATER AUSTRALIA PTY LTD T/AS OTTICO EQUIPMENT 
953 METRY STREET,ALBURY, NSW 2640,AUS  
02 60257255, enquiries@spitwater.com       
www.spitwater.com.au     

SCW004

Rev: A

CHECKED

DRAWN

PROPRIETARY,CONFIDENTIAL AND COMPLIANCE: THE INFORMATION CONTAINED IN THIS DRAWING IS THE SOLE PROPERTY OF OTTICO EQUIPMENT ANY 
REPRODUCTION IN PART OR AS A WHOLE WITHOUT THE WRITTEN PERMISSION OF SPITWATER AUSTRALIA Pty.Ltd. IS PROHIBTED
ANY CHANGES REQUIRE ENGINEERING OFFICE APPROVAL PRIOR TO IMPLEMENTATION. IF IN DOUBT - CONSULT YOUR TEAM LEADER OR PRODUCTION MANAGER.

  MATERIAL:

-

-
FINISH: 
WEIGHT:  G

QTY:

BY NAME DATE
DO NOT SCALE DRAWING PART NO: 

 HP23350P 350BAR 23L/M HONDA BASE MOUNT

  As indicated on part drawings

A A

B B

2

2

1

1


	Front
	Drawing View6

	Sheet1
	Drawing View1

	Sheet2
	Drawing View2

	Sheet3
	Drawing View3
	Drawing View11
	Detail View F (1 : 10)


